



Test Report

No.: SZTYR070606400/TS D

Date: JUL 05, 2007

Page 4 of 4

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.







Test Report

No.: SZTYR070606400/TS

Date: JUL 05, 2007

Page 2 of 4

Results :

European Standard on Safety of Toys

- Mechanical and Physical Properties

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 1: 2005.

Clause

Description



| 4 | General requirements | |
|------|---|--------------|
| 4.1 | Material (by visual assessment) | Pass |
| 4.2 | Assembled Toys | Pass |
| 4.7 | Edges | Pass |
| 4.8 | Points and Wires | Pass |
| 4.9 | Protruding parts | Pass |
| 4.10 | Parts moving against each other: | <u>. 400</u> |
| | 4.10.4 Springs | Pass |
| 4.15 | Toys intended to bear the mass of a child: | 1 035 |
| | 4.15.1 Toys propelled by the child or by other means | Daga |
| | 4.15.5 Toys scooters | Pass Pass |
| 5 | Toys intended for children under 36 months | Pass |
| 5.1 | General requirements | |
| | (Remark 1: Plastic sticker becomes detached as small part after test. It is | See Remark |
| | acceptable because appropriate age warning was found on the packaging.) | |
| 6 | Packaging | |
| 7 | Warnings and instructions for use | Pass |
| 7.1 | General Requirements | |
| | (Remark 2: It is drawn to your attention that the name and address of importer in | See Remark |
| | EEC country and the advice statement for keeping relevant information together | |
| | with CE-marking should appear as specified in clause 7.1 of this standard.) | |
| 7.2 | Toys not intended for children under 36 months | |
| 719 | Toy cooctore | Pass |





AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2: 2006.

| Clause | Description | | | | |
|--------|----------------------|--|--|--|--|
| 4.1 | General Requirements | | | | |

| Result |
|--------|
| Pass |

Pass

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZL 717346 www.cn.sgs.com







Test Report No.: SZTYR070606400/TS Date: JUL 05, 2007 Page 3 of 4

- Migration of Certain Elements

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 (INCLUDES AMENDMENT A1:2000) - MIGRATION OF CERTAIN ELEMENTS. ANALYSIS WAS PERFORMED BY INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

| Element | 1 | 2 | 3 | 4 | 5 | <u>6</u> | Limit |
|---------|---|---|---|---|-----|----------|-------|
| Element | - | | - | | - F | I F | 00 |

| Soluble Lead (Pb) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 90 mg/kg |
|-----------------------|------|------|------|-----------|------|------|------------|
| Soluble Antimony (Sb) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 60 mg/kg |
| Soluble Arsenic (As) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 25 mg/kg |
| Soluble Barium (Ba) | < 10 | < 10 | < 10 | < 10 | < 10 | < 10 | 1000 mg/kg |
| Soluble Cadmium (Cd) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 75 mg/kg |
| Soluble Chromium (Cr) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 60 mg/kg |
| Soluble Mercury (Hg) | <6.7 | <6.7 | <6.7 | <6.7 | <6.7 | <6.7 | 60 mg/kg |
| Soluble Selenium (Se) | < 10 | < 10 | < 10 | < 10 | < 10 | < 10 | 500 mg/kg |
| | | | | | | | |
| Element | 7 | 8 | 9 | <u>10</u> | 11 | 12 | Limit |
| Soluble Lead (Pb) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 90 mg/kg |
| Soluble Antimony (Sb) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 60 mg/kg |
| Soluble Arsenic (As) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 25 mg/kg |
| Soluble Barium (Ba) | < 10 | < 10 | 23 | 151 | 347 | 12 | 1000 mg/kg |
| Soluble Cadmium (Cd) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 75 mg/kg |
| Soluble Chromium (Cr) | < 5 | < 5 | < 5 | < 5 | < 5 | < 5 | 60 mg/kg |
| Soluble Mercury (Hg) | <6.7 | <6.7 | <6.7 | <6.7 | <6.7 | <6.7 | 60 mg/kg |
| Soluble Selenium (Se) | < 10 | < 10 | < 10 | < 10 | < 10 | < 10 | 500 mg/kg |
| | | | | | | | |

Mass of trace amount of sample 11# = 55.5mg, 12# = 35.3mg

Specimen Description:

- 1. Black plastics (Handle)
- 2. Black plastics (Brake lever)
- 3. Black plastics (Cable jacket)
- 4. Black plastics (Tube, washer)
- 5. Black plastics (Pedal, wheels, end plug, seat)
- 6. Black foam (Tives)

- 7. Black soft plastics (Cap)
- 8. Black plastics (Tvigonal cap)
- 9. Silvery electro-plated coating
- 10. Metallic blue coating w/ white undercoat on metal

SZL 717345

- 11. Black coating on metal
- 12. Red printed & plastic laminated paper label

- < = Less than</p>
- Results shown are of the adjusted analytical results.
- N.B.: Only applicable clauses were shown.

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.



SGS



Test Report

No.: SZTYR070606400/TS

Date: JUL 05, 2007

Page 1 of 4

JINTAN GOLDENROC BIKE CO. LTD. NO. 47, LONGSHAN ROAD, JINTAN, JIANSU, CHINA

The following samples were submitted and identified by/on behalf of the client as:

Sample Description

10" SCOOTER

Detail of Sample

ASSEMBLY SCOOTER WITH METAL FRAME, HANDLE BRAKING, COMES WITH 1 METAL SPANNER AND INSTRUCTION SHEETS.

SGS Ref. No. Sample Quantity Style / Item No. Country of Origin **Country of Destination** Labeled Age Grading **Requested Age Grading** Age Group Applied in Testing Sample Receiving Date **Resubmitted packaging Date** Further Information Date **Testing Period**

: GLHGR070602158CM : 2 PCS : PB212 : CHINA : GERMANY : MORE THAN FOUR YEARS OLD :3+ : OVER 3 YEARS : JUN 08, 2007 : JUN 28, 2007 : JUN 22, 2007 : JUN 08, 2007 TO JUL 05, 2007

Test Requested

For compliance with the European Standard on Safety of Toys :-

- EN71 Part 1:2005 Mechanical and Physical Properties
- EN71 Part 2:2006 Flammability of Toys

- EN71 Part 3:1994 +A1:2000 – Migration of Certain Elements

Result

Pass

Pass

Pass (Except Clause 7.1)

Signed for and on behalf of SGS-CSTC Ltd.

Zhang Wei, Merry Li Ying, Susan

Section Head Section Manager **HOKLAS** Approved Signatories

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

> SZL 717347 www.cn.sgs.com

